
 

Approve Deny Signatures Date 

X  James D. Berger (signed) 
James D. Berger, P.E. / Environmental Engineer May 20, 2021 

X  Amy M. Bellanca (signed) 
Amy M. Bellanca, P.E. / Environmental Engineer Manager 5-21-21 

 

Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0062219 

Facility Type Municipal APS ID 552602 

Major / Minor Major Authorization ID 1202550 

a 
Applicant and Facility Information 

a 

Applicant Name 
Frackville Area Municipal Authority 
Schuylkill County (FAMA) 

 
Facility Name 

Frackville Area Municipal Authority 
WWTP 

 

Applicant Address PO Box 471 42 South Center Street  Facility Address Route 61 1199 West Oak Street  
[...]
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0062219 
Frackville Area Municipal Authority WWTP  
 
 

3 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 
001 
002, 003 & 004  Design Flow (MGD) 

1.4 (001) 
0 (002, 003, 004)   

 Latitude 

40º 46' 47.73" (001) 
40º 46' 49.06" (002) 
40º 46' 47.85" (003) 
40º 46' 47.77" (004)  Longitude 

-76º 14' 56.98" (001) 
-76º 14' 52.38" (002) 
-76º 14' 55.37" (003) 
-76º 14' 56.07" (004)  

 Quad Name Shenandoah  Quad Code 1236 (5-19.3)  

 Wastewater Description: 
Sewage Effluent: 001 
Stormwater Associated with Industrial Activities: 002, 003 and 004  

 

 Receiving Waters Little Mahanoy Creek (CWF, MF)  Stream Code 17677  

 NHD Com ID 54961649  RMI -  

 Drainage Area 1.44 square miles  Yield (cfs/mi2) 0.1  

 Q7-10 Flow (cfs) 0.144  Q7-10 Basis 
Statewide LFY default  
(see below).  

 Elevation (ft)  ~1335 Feet  Slope (ft/ft) -  

 Watershed No. 6-B  Chapter 93 Class. CWF, MF  

 Existing Use -  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status Impaired   

 Cause(s) of Impairment METALS; pH; IRON; MANGANESE   

 Source(s) of Impairment SOURCE UNKNOWN, URBAN RUNOFF/STORM SEWERS  

 TMDL Status Final  Name Mahanoy Creek (AMD)  

 

 Background/Ambient Data: Data Source  

 pH (SU) 6.9 -7.5  

Multiple 2010 stream sample results (April – May). Sample 
ID: 1506147, Sequence Number: 328. Some results to give 
idea of ambient range.   

 Temperature (°F) -  See above.  

 Hardness (mg/L) 92 mg/l  Application sampling data.   

 Ammonia-N (mg/l) <0.02 – 0.04  

Multiple 2010 stream sample results (April – May). Sample 
ID: 1506147, Sequence Number: 328. Some results to give 
idea of range.  

 Total Phosphorus (mg/l) 
<0.01 – 
0.021  See above  

 Nitrate-N (mg/l) 0.99 – 1.09  See above  

 Nitrite-N (mg/l) <0.01 - <0.04  See above  

 TSS (mg/l) <5  See above  

 TDS (mg/l) 180 – 186  See above  

 BOD5 (mg/l) 0.80 – 1.30  See above  

    

 Nearest Downstream Public Water Supply Intake: See below for off-stream WFP Reservoir.  

 PWS Waters Little Mahanoy Creek watershed   Flow at Intake (cfs) 

0.415 MGD per 2002 
Source Water Assessment 
Public Summary, PWSID 
3540030. See discussion 
below.  

 PWS RMI NA  Distance from Outfall (mi) 0.6 miles (application info)  
 



NPDES Permit Fact Sheet NPDES Permit No. PA0062219 
Frackville Area Municipal Authority WWTP  
 
 

4 

 
Changes Since Last Permit Issuance: Natural Trout Reproduction Stream determination (headwaters to Gordon). 
Chapter 93 WQS revised in 2021 in terms of Ammonia-N, E Coli, and other pollutants. 
 
Other Comments:  
 

• Location: Facility is located near headwaters of Little Mahanoy Creek, which appears to originate within   
Frackville Borough itself per E-maps. No upstream orphan AMD discharges shown on E-maps in area. Metals in 
WWTP influent indicated limited AMD metal loadings (either from I&I or use of AMD-impacted source water for 
non-potable uses). 

• Ashland Area Municipal Authority: Reservoir and Water Filtration Plant are downstream of FAMA Outfall. E-
maps shows the PWS on the Reservoir, not on Little Mahanoy Creek. Ashland Reservoir has a B1 high hazard 
Dam No. 54-075.  See discussion below.  

• Heavily Effluent dominated stream: 15:1 effluent-dominated stream at statewide LFY default assumption.  

• Q7-10 Low Flow: Statewide 0.1 CFS/square mile LFY default used in water quality modeling in the absence of a 
scientifically-supported low flow estimate and no known WWTP-related stream impairment. In practical terms, the 
stream is 15:1 effluent-dominated during low flow conditions: 

o Site-specific Considerations:  
▪ The original 1987 WPC Report noted the stream is a losing stream in the WWTP outfall area due 

to the Ashland Municipal Reservoir (fed by springs and groundwater wells, but located within 0.6 
miles downstream of the WWTP outfall). The original NPDES permitting including permit limits to 
address low flow scenarios (10.0 mg/l CBOD5 monthly average; 2.5 mg/l Ammonia-N monthly 
average (summer); 11.0 mg/l Nitrate-Nitrite as N monthly average; 1.0 mg/l Total Phosphorus 
monthly average; 6.0 mg/l DO minimum) and potential groundwater contribution to the water 
reservoir.  

▪ The WWTP outfall is located at the headwaters of Little Mahanoy Creek stream which originates 
within Frackville itself, with urban development/stormwater controls tending to increase 
stormwater runoff peak wet weather flows while decreasing Q7-10 low flow (by reducing 
infiltration). 

▪ Potential AMD contributions during low flows are not known. No orphan AMD discharge shown in 
E-maps for the Little Mahanoy Creek watershed and no available streams metals sampling data 
available in E-maps. WWTP influent/effluent data indicated limited AMD metals loadings, but 
some dilution (I&I).   

▪ As discussed below, the WFP reservoir withdrawal rate might increase groundwater withdrawal. 
This would reduce low flows from historic values. 

o LFY Method. USGS PA Streamstats is of limited accuracy when streams are subject to regulation 
(reservoir withdrawal), which also impacts the validity of the general LFY method (using a downstream 
point to estimate the Low Flow Yield). The Downstream point near Gordon Township (8.11 square mile, 
1.28 CFS Q7-10 low flow) results in 0.22 CFS mile Q7-10 low flow and LFY of 0.1578 CFS/square mile 
for the watershed. This would not account for the reservoir groundwater withdrawal impacts. Previous 
evaluations used unrealistic assumptions:   

▪ Previous Renewal IRR FS: Previous Renewal Fact Sheet used 0.162 CFS/square mile LFY from 
stream gage No. 01469500 (Little Schuylkill River at Tamaqua, PA) which is not in the Mahanoy 
Creek/Susquehanna River watershed, and would include biasing from upstream orphan AMD 
discharges. It is not considered representative of Little Mahanoy Creek at the WWTP location. 

▪ Original 8/31/1987 Water Pollution Control Report: It referenced an inactive Gage No. 
01555250 (Mahanoy Creek at Dornsiff) for a 22 CFS flow from 117 square mile area (0.1880 
CFS/square mile LFY). Use of PA Bulletin No. 12 gage data is no longer allowed per USGS 
guidance. Mahanoy Creek has known Orphan AMD discharges that would bias any low flow 
estimate upward. 

• Potential Stream Impairment Causes:  
o Urban Stormwater Runoff: The WWTP will not contribute to any urban stormwater sewer system 

impairment.  
o AMD (pH and Metals): No facility Waste Load Allocations under the Mahanoy Creek TMDL (AMD).  

EDMR. Application data indicate AMD metal loadings in site influent/effluent. The application indicated: 
“the most likely source is Inflow and Infiltration within an AMD watershed”. 

▪ Dissolved Iron limit recommended by Reasonable Potential Analysis.  
▪ Monitoring for Manganese recommended by Reasonable Potential Analysis.  



NPDES Permit Fact Sheet NPDES Permit No. PA0062219 
Frackville Area Municipal Authority WWTP  
 
 

5 

▪ Previous sampling (19 quarterly samples) indicate no Reasonable potential for Aluminum or Total 
Iron exceedances. No monitoring required (as Manganese and Dissolved Iron would act as 
indicators in event of spiking AMD-metal loadings). 

o Other Metals Toxics: See Reasonable Potential Analysis. Monitoring required for Antimony, Nickel, and 
Selenium.  

o Dissolved Oxygen (DO): No known DO impairment. If plant upgrades, it is recommended they verify 
adequate post-aeration due to non-Summer Natural Trout (Salmonid) Reproduction DO WQS.  

o Increasing Reservoir groundwater withdrawal: See discussion below. It is recommended the DEP 
Biologists evaluate the Little Mahanoy Creek during low flow conditions during the next NPDES 
Permit Renewal due to potential impacts on Q7-10 low flows by increased reservoir groundwater 
withdrawal rates (see below). A dry stream condition has been included in Part C. NOTE: 2010 stream 
sampling results, available via DEP E-maps, did not indicate elevated BOD5 or Ammonia-N levels at a 
downstream sampling point (at Malones Road).  

• Downstream WFP Reservoir/PWS Intake: The Ashland Area Municipal Authority water reservoir and Water 
Filtration Plant PWS intake is not located on the receiving stream (Little Mahanoy Creek).  

o The application indicated that closest downstream public water supply intake is the Ashland Area 
Municipal Authority, with a PWS intake within 0.6 miles of the POTW discharge outfall.  

▪ Application states: “There is no water withdrawal from Little Mahanoy Creek by the 
Ashland Area Municipal Authority. The Creek has been isolated to run around this 
reservoir”. “Also, note that a downstream PWS water supply is not affected by the FAMA 
discharge, as no water withdrawal occurs from the Little Mahanoy Creek”.  

▪ May 2002 “Source Water Assessment Public Summary, Ashland Area Water Authority PWSID 
3550030, Ashland Reservoir, 001” indicates the source water is from springs and wells. The 
Report identified surface water drainage as potential source of contamination but did not identify 
any Little Mahanoy Creek source.  

o The DEP Safe Drinking Water Program indicated that a SRBC water withdrawal request was under 
review. They forwarded the following information: 

▪ Proposed Water Withdrawal Rate: 0.610 MGD water withdrawal rate (peak daily). 
▪ Reservoir water sources: Reservoir uses groundwater wells and stormwater drainage as sources. 

Point of Taking is at Reservoir dam, adjacent to Little Mahanoy Creek  
▪ Reservoir: 

• Surface Area: 15 acres 

• Gross Capacity: 288.58 acre-feet (94 MG) 

• Working capacity: 84.6 MG 

• Project Area Drainage Basin: 0.26 square miles 
▪ Point of Taking: 40.7775; -76.259201 (at ~1300 Feet elevation per E-maps) 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0062219 
Frackville Area Municipal Authority WWTP  
 
 

6 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Frackville Area Municipal Authority WWTP 
 

WQM Permit No. Issuance Date Scope 

5491407 11/26/1991 1.4 MGD WWTP, pump station and ~43,000 LF collection 
system (with remainder old collection system). Grit system, 
mechanically cleaned bar screen, two SBRs, chemical feed 
system (Ferric Chloride), UV disinfection, 2 aerobic digesters, 
and Belt Filter Press. One pump station. Contingency plan for 
decant equalization basin and tertiary filters if SBRs failed to 
achieve CBOD5 and TP limits. 

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Sequencing Batch 

Reactor UV Disinfection 1.4 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

1.4 2335 Not Overloaded 

Aerobic digestion, Belt 
filter press and Lime 

stabilization.  
Beneficial use or 

disposal 

* 2018 Chapter 94 Report Attachment C notes the facility has a design peak daily flow of 2.8 MGD and peak wet weather 
flow of 3.73 MGD. 
 
 
Changes Since Last Permit Issuance: SCADA system implemented at WWTP and one pump station (Pine Street & 
Lehigh Avenue) per 2018 Chapter 94 Report. 
 
Other Comments:  
 

• 4/17/1996 WQM Permit No. 5496401 (SCI Mahanoy): Force main and gravity sewer Part II WQM Permit to 
connect SCI Frackville was issued to SCI Mahanoy. IRR noted 10/3/1994 WQM Permit No. 5494403 (issued to 
SCI Frackville) authorized construction and operation of SCI Frackville Pump Station and force main located on 
SCI property. Design Engineer Report noted FAMA agreed to accept 175,000 GPD average monthly flow from 
SCI Frackville. Discharge was not to exceed 350,000 GPD peak instantaneous flow. 

• WWTP Description:  
o Noncontinuous SBR batch discharges (12 cycles per day, 40 minutes each, at 3000 GPM with continuous 

inflow of sewage to process 1.44 MGD). Facility switches to SBR “storm cycle” that decreases cycle time 
to handle peak wet weather flows as its HFMP.  UV disinfection. 

o Facility uses Ferric Chloride for phosphorus control up to 2.5 gallons per hour.  

• Sewage Sludge: 94.1 dry tons generated in 2019. Facility beneficially uses Class B biosolids under General 
Permit PAG082209 and goes to American Green Corp. a Reading Anthracite subsidiary or to Commonwealth 
Landfill for disposal. The sludge analytical data did not address aluminum, iron, and manganese concentrations 
which would be expected to be present due to application Raw Sewage Influent & effluent data. 

• Collection System: Separated Sewer System: Indication of I&I issues: 
o Older part of sewer system (~45%) consists mainly of Vitrified Clay Pipe and concrete pipes, installed in 

the early 1900s per Chapter 94 Report. The Application and EDMR data indicated relatively weak 
BOD5 (141 mg/l LTA from 105 samples compared to 422 mg/l max) and TSS concentrations (124 
mg/l LTA from 105 samples compared to 450 mg/l max) in the Raw Sewage Influent, evidence of 
I&I dilution.  

o Two pumping stations in collection area:  
▪ Intersection of Pine Street and Lehigh Ave 
▪ Fireman’s Road 

•  

•  



NPDES Permit Fact Sheet NPDES Permit No. PA0062219 
Frackville Area Municipal Authority WWTP  
 
 

7 

 
BOD5 and TSS Reduction:  Application data indicates compliance with minimum monthly average reduction 
requirements. 
 

Constituent Influent (mg/l) Effluent (mg/l) Reduction 

BOD5 141 (LTA)  CBOD5: <2.1 (LTA) which 
equates to 2.52 mg/l BOD5 
at 1.2:1 ratio. 

>85% reduction 

TSS 124.0 (LTA) <1.4 >85% reduction   

BOD  

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0062219 
Frackville Area Municipal Authority WWTP 

 

8 

 
 

Compliance History 

 
DMR Data for Outfall 001 (from April 1, 2020 to March 31, 2021) 

 
Parameter MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 MAY-20 APR-20 

             Flow (MGD) 
Average Monthly 1.592 0.903 1.089 1.244 0.631 0.516 0.507 0.659 0.639 1.166 1.072 1.18 

Flow (MGD) 
Daily Maximum 2.571 2.333 1.547 6.364 1.346 1.699 0.642 1.372 1.034 3.053 2.837 3.712 

pH (S.U.) 
Minimum 6.3 6.4 6.3 6.3 6.3 6.2 6.2 6.3 6.3 6.2 6.2 6.2 

pH (S.U.) 
Maximum 6.8 6.7 6.7 6.5 6.6 6.7 6.7 6.6 6.6 6.6 6.6 6.4 

DO (mg/L) 
Minimum 8.3 8.6 8.6 8.1 8.1 8.0 8.1 7.5 7.4 6.9 7.1 7.3 

CBOD5 (lbs/day) 
Average Monthly < 31 < 15 < 17 < 15 < 10 < 10 < 10 < 12 < 10 < 23 < 15 < 25 

CBOD5 (lbs/day) 
Weekly Average < 35 < 17 < 21 < 28 < 10 < 18 15 17 < 12 < 40 < 20 < 39 

CBOD5 (mg/L) 
Average Monthly < 2.1 < 2.1 < 2.0 < 2.0 < 2.0 < 2.0 < 2.3 < 2.1 < 2.0 < 2.0 < 2.0 2.1 

CBOD5 (mg/L) 
Weekly Average 2.3 < 2.2 < 2.0 < 2.2 < 2.0 < 2.0 3.3 < 2.4 < 2.0 < 2.0 < 2.0 < 2.3 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 981 936 1078 1081 719 1001 770 933 698 1005 963 1681 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Weekly Average 1403 1171 1245 1460 815 1482 1006 1391 781 1351 1059 2811 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 68.6 130.9 128.3 162.8 149.2 219 179 152 140 94 136.2 140.1 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Weekly 
Average 87.3 163 136 198.5 178.5 310 243 169 155 117.5 161 233.5 

TSS (lbs/day) 
Average Monthly < 50 < 22 < 33 < 19 < 17 < 7 < 10 13 < 13 < 14 < 12 < 14 



NPDES Permit Fact Sheet NPDES Permit No. PA0062219 
Frackville Area Municipal Authority WWTP 

 

9 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 836 708 786 728 533 967 848 1023 795 1229 746 1186 

TSS (lbs/day) 
Raw Sewage Influent 